AZTECH CONVERTING SYSTEMS
212 W Lodge Drive

TEMPE, AZ 85283

PHONE (480)951-8351

FAX (480) 998-5409

www.aztechconverting.com




AZTECH CONVERTING SYSTEMS

ROLL X90

USER VMIANUAL

TABLE OF CONTENTS

SECTION 1: GENERAL INFORMATION
SECTION 2: MACHINE INSTALLATION
SECTION 3: MACHINE SETUP
SECTION 4: MACHINE OPERATION
SECTION 5: MAINTENANCE
SECTION 6: WARRENTY

1-4

5-9
10-19
20-32
33



AZTECH CONVERTING SYSTEMS

Roll X90
USER VIANUAL
< 2:
- - Install
Section 1: General Information
3:
1-1: Introduction <Setup

The AZTECH Roll X 90 is designed to be a highly productive, versatile, and simple to use and < 4:
maintain. Before operating your new Roll X 90 Tilt Table Rewinder, fully read and understand

this manual. Following the procedures outlined in this manual will help assure maximum perfor- :
mance. Keeping your machine properly set-up and maintained will assure years of productive <Mamt
and satisfactory service.

1-2: Machine Information and Specifications <

s Convenient
//jﬁ’/ < \f"—- Splice-Table
R e e S
=R k;\ Multi-Function Touch
: N Screen 4
1-10 Inch
Convertech

Spindles vailable

22 Max. Roll
Diameter ©

0-90 deg Tilt
Operation ©




Install

w
@ Em @UU@

AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

FRONT LAYOUT

64

N ~

Rev 1.8



AZTECH CONVERTING SYSTEMS

Roll X90

USER MIANUAL

SIDE LAYOUT

ALLOW AT LEAST 3 FEET
OF WORKING CLEARANCE
AROUND THE PERIMETER

OF THE MACHINE

AN

nstall

4\
@
2
©

N
g »

é\
Q

N

Warr.




T AZTECH CONVERTING SYSTEMS
Info Roll X90

USER VMIANUAL

Setup

@

e 1-3: Safety
Oper The Roll X 90 Tilt Table is designed to operate at high rates of speed, employing rollers and other

moving parts. Operators must keep their hands clear of the machine when in operation. Making
all operators aware of potential safety hazards will help minimize any chance of operator injury.

Maint.

)

arr.

Section 2: Machine Installation

2-1: Preparation

It is important that your Roll X90 Tilt Table Rewinder is situated on solid and level ground. Make
sure that site allows for access to machine from all 4 sides. If the machine is placed on unstable
or un-level ground, it may tip over risking damage or serious personal injury.

2-2: Un-crating Machine

To avoid damage to your new Roll X90 Tilt Table Rewinder, first remove the cover by removing
all screws, then remove one of the 2 long side panels to expose machine. Remove all lag bolts
which hold the machine to the base. Remove all boxes and parts inside crate.

2-3: Removal and Positioning

It is critical that the Roll X90 Tilt Table Rewinder be removed from the crate using a fork lift,
making sure that the forks fit directly inside the 2 slots at base of the machine. Lift and remove
from crate, and if equipped with adjustable feet, thread all 4 feet into threaded holes at machine’s
base, and lower into desired position. Machine may be leveled by turning adjustable feet until
level.

2-4: Electrical and Pneumatic Connections
Your Roll X90 Tilt Table Rewinder requires 15A 115VAC and 90PSI high pressure air service.

Connections to the machine are provided on whips. Connect the electrical cord to a suitable
outlet and use the quick-connect to supply air to the machine.

4 Rev 1.8



AZTECH CONVERTING SYSTEMS <1:

Roll X90
USER MANUAL

Section 3: Machine Setup

3-1: Testing Before Operation &
Make sure the area around your machine is clear of any objects which may impair the machine. <oﬂér.
Also inspect and make sure all belts, pulleys, rollers, and spindles are free and clear of any

objects which may impede operation, and risk machine damage. Before threading your machine, 5-
accelerate and decelerate your machine through a full range of speeds, and make sure acceler- <Mai'm_
ation is smooth and free of any unnatural sounds or movements. Operate the spindle switches,

making sure the pneumatic system is performing properly. Then turn power on, run machine at 6:
low speed to assure machine is working properly. <Warr.




Gen.
Info

Install

Maint.

Sslsl 1o

Warr.

AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

3-2: Webbing the Machine

Proper webbing of your Roll X90 Tilt Table is vital to optimal
machine performance. Paths are shown on the following pages
to accomplish different converting tasks with various substrates.

To Web the Machine

1. Make sure the unwind and rewind arbor switch is in the off position.

2. Assure that both splice-table clamps are released into the up position.
3.
4
5

Load roll onto unwind spindle and carefully thread the web through the machine.

. Set up the wind arbor using the HMI controls.
. Switch on arbor inflate switches.

NOTE: Constant speed mode cannot be used
without webbing over count idler

6

Rev 1.8



AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

Horizontal Rewind Mode, EXAMPLE




5o

Gen.
Info

Install

Eﬂ @ @ U
R g N

AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

Vertical Rewind Mode, EXAMPLE

Rev 1.8



AZTECH CONVERTING SYSTEMS

Roll X90
USER MANUAL

3-4: Splice Table Operation

To operate the Splice Table, simply follow the following steps:

WEB CLAMPS

1. Turn off machine and engage both web clamps.

2. Using a razor blade, carefully cut the web along the slicing channel. Disengage the clamp
nearest the unwind roll. Be sure to leave the other clamp engaged.

3. After waste has been removed, pull through new web, carefully align with web, and lower the
handle to hold.

4. Again using a razor blade, cut the web, discard waste, pull tape under webs, fold to secure
and cut tape.

5. Disengage both clamps.



Gen.
Info

Install

@ U
3 @ N

L O

Maint.

AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

(o, >
CORE PRESSURE:
60lbs/in.

(o, >
INCOMING AIR:
80lbs/in.

Tension:
5-40Ibs/in.

3-5: Factory Air Settings

10 Rev 1.8



AZTECH CONVERTING SYSTEMS

Roll X90
USER MANUAL

Section 4: Machine Operation
4-1: Operator Control Panel (STANDARD)




Gen.
Info

Install

Setup

Maint.

Sis] lSleke

arr.

12

AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

4-2-1: Setting The Counter

To operate the counter, first set the Roll X90 to count in the de-
sired units. Program the set counts using following procedure:

1. Press PB2 to access PRS1 (to begin slowdown), PRS2 (final
stop count.)

2. Press PB4 to the digit that you are changing

3. Press PB3 to enter the number

4. Press PB2 to enter normal operating mode

Press “RST” to reset at any time. If you need any further in-

formation on the counter, refer to the counter operator manual
included with this manual.

Rev 1.8



Gen.
Info

<

Roll X90

USER MANUAL

AZTECH CONVERTING SYSTEMS

aint.
alr.

2
nstall
3

<
<s

6
Wi

¢
<

weiboud 193uno9 :z-Z-v

}neyap A1o1oe) 03 493UNOD BY3 s3asad ,SaA,, Sulajul ou 1959V4 €z

*1|042s J0u sa0p Ae|dsip ay) ou 770408 zZ

(@3sn 1LON) "pa¥20]| 39 03 weisoud 3y} smoj||y 0 3pod |4

‘JUN0J 3Y3 S19saJ Aay T4 ay1 Suisald 1164 T4-45N 0z

‘(@3sN LON) 8uinunod wouJy 123unod sdols gN| |euiwtal 01 induy| 116l culisn 6T

*(@3sn LON) 8uiunod wouy 433unod sdois TN| |euiwsal 03 Indu| qiyul Tulisn 81

91e1S SnojAaJd S,31 03 JUSS S| PUOIDS BY3 pue Ho pauuany st Indino 3s41y ay3 ‘dn samod uQ d-0- dndinp /T

"BSJDA DIA pue Paso|d S| TINQO sueaw paAe|dsip To ‘sindino u-u- nuyn3J 9T
Ae|aJ ay3 Jo sniels 9yl 03 puodsaliod 314 J9mo| 3y ul ,z0,, Pue , 10, |[ews syl ‘anJi st Aejdsip syl

*2130| pJepuUB)S S| PUOI3S BY3 ‘PASIaAAJ SI IndINO 15414 3Y3 ‘INQ 21807 354Ny u-A- nonN34 ST

‘pPaydeal S| g JUNOJ J3Ye SPU0d3S T'T 40} U0 3q ||IM Z IndinQ OT'T 12-1ndIn0 T

"ZT 42dQ Ul 103y4e ou sey siy L 01’0 1T-IndInO ET

"'SPU023s TO'0 S! UOIIN|OSaJ Jawi} IndIno ay | 23S T00 S341n0 T

‘Suiwwes3oud uj paxo| aJe sanjea Jawiy IndinQ 11- 10 oY IT

*90UDJ3441p dwes ay3 daay 03 g 19sa.4d a8ueyd ou 7SY4d-ovald 01T
pinom T 19sa.4d Suiueyd 'a'1 ‘pay20| 9q P|NOM g 1UNOI pue T JUNOD USDIMII( 195440 3] ,,S9A,, a1am siy3 |

"0 S! T 39S 1uNnod }neyaq (014 ¢s4d-13S34d 6

‘0T S! T 39S JuNn0d }neyaq (0] Ts4d-13S34d 8

‘weJsdoad ay3 SuiSueyd INOYUM 3|gessaoe ale sJunod 39saad sy A-A- Sidoy /

7T 13S34d ul38s awny [4) Jado 9
40} Z 19s24d 1B uo SI AN "z 19s5a.4d 1e JJo ‘T 19sa.4d 1e uo sl TINQ "Paydeal Sl JUN0d Jd3e () 01 19534 01Ny

*T4 01 1ndul Aq 13s ‘@pow umog/dn ul s1 J93UN0d 3y PN-TD uj ) [

‘paAe|dsip lewpap ousiatyl 0000 ----- do3p 4

*193UN02 3y} UO SN0 0OOO0'T S|enba Japodud ayy wouy asind yoe3 00000°T J1vosd €

‘weJsdoid ay3 Suinpa Inoyum a|qe-adueyd jou si J3|easald syl 1- Sd oV b4

“U31p-Ag-n31p padueyd si 39saud ay u3i1p Aiu3g T

S910N Sumes uondusag 19s34d

13



Gen.
Info

Install

Setup

Maint.

Sis] lSleke

arr.

AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

4-3: Setting
Web
Tension

To set web tension, simply
turn the air-controlled valves
clockwise for more tension
and counter-clockwise for
less tension. Taking note of
the settings on the provided
air gauge will assist in set-
ting repeatability.

14

Rev 1.8



AZTECH CONVERTING SYSTEMS

Roll X90
USER MANUAL

4-4: Touch-Screen Operation (OPTION)

PLC-Based Control Panel

ISCONNECT

ARBOR
\_OCKS

SPEED POT

START PB

E_STOP

toucHt
SCREEN

gTOP PB

15



o AZTECH CONVERTING SYSTEMS

Info Roll X90
USER MIANUAL

Install
4-4-1: PLC Operation

Setup / A PLC touch screen control is available for the ROLL X90. Machine status is displayed on the
screen and the touch screen interface allows for user-friendly setup of the counter.

SJeLe

4.
M (n all modes, count may be done in Inches, Inches X10 (Machine Count), Feet, Yards and Me-
ters.
5:
Maint.
Run Mode is dis- Toggle the count units by Turning the counter OFF saves
6: > played here. pressing here. and suspends the count.
Warr. T o\ T
v v

™~

Set ORIENTATION and WIND
DIRECTION here.

HOLD for 90 seconds to enter
SETUP

16 Rev 1.8



AZTECH CONVERTING SYSTEMS

Roll X90
USER MANUAL

Counter Parameters

Toggles Counter On/Off.o

o Cycles count units.

Press to change STOP
count.

999999 9999991, current machine count.

Press to set SLOWDOWN
count.

RESET —

——o Press to RESET count.

17



o AZTECH CONVERTING SYSTEMS

Info Roll X90
USER MIANUAL

Install

Machine Setup

Setup

Sl leleke

When a label counter is at-
tached, this is toggled to allow HOUR METER: Press and hold
the user to select LABEL count. toreseto
: The counter default is count up
Maint. Press to cycle operator LEbF'tI'i count downtlﬁlGHlT.t. This
LANGUAGE o utton reve%ses e relation
arr. * * \

(o]
Toggles between constant speed

mode and normal operation

o
Insepction return positioning,
enable and offset entry

18 Rev 1.8



AZTECH CONVERTING SYSTEMS

Roll X90
USER MANUAL

Special Functions

Constant Speed Mode

When CONSTANT SPEED MODE is enabled, the set speed
window will appear on the run screen.

CONSTANT
The set speed is controlled by the speed knob on the control SPEED MODE

panel. 6:

Inspection Mode

Inspection mode allows the user to stop the machine and return to a
specific section of the web by pressing a defect button.

When the Inspection Positioning is enabled, the unwind wrap promp
To determine which wrap to select, the user can breifly change the run
direction. If the Roll X90 now unspools the unwind roll, the wrap dirrec-
tion is OPPOSITE. If the machine runs properly in the oppositie direc-
tion, without toggling OVERWIND/REWIND, the wrap is SAME.

Both function modes require input from
Count Wheel Error: the count wheel. If the machine does not

recieve feeback from the count wheel, the

machine stops and an error appears:




Gen.
Info

Install

Setup

Maint.

Sis] lSleke

arr.

AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

4-5: Changing Arbors

Remove center bolt

retaining arbor. o >

Lift out arbor. O >

Remove bolts retain-
ing mounting plate

Installation is the reverse of removal.

20 Rev 1.8



AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

Section 5: Troubleshooting/Maintenance

5-1: Why doesn’t the machine turn on?

First check to make sure that the main power switch is turned on. Then make sure that the
emergency stop button is disengaged. If this does not remedy to situation, check the fuses in-
side the electrical enclosure.

5-2: The counter is not counting accurately.

Make sure that counter wheel riding on the idler wheel is free of dust or debris and is not visibly
damaged.

5-3: Why is the counter not counting in inches?

Make sure that the counter sensor is flashing red when the wheel turns, assuring that the sensor
is powered and operating. If equipped with the optional label sensor, assure that the switch is set
to “INCHES”.

5-4: Maintenance Schedule

Daily:

-Check the airline and power cord for frays and damage

-Check to assure that the E-STOP functions correctly

-Clean machine after use, use compressed air to clean debris from the rewind spindle

Monthy:

-Check drive belt for wear
-Lubricate bearings

21



AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

tall

o o f
..n.:nlu . @© =) s @ ..m

Rev 1.8

22



AZTECH CONVERTING SYSTEMS

Roll X90
USER MANUAL

Section 5-6-1: RolIX90 Stand (Standard)

T PART NUMBER DESCRIPTION D/le(T]YU.”
1 18169 SLOT LINK 1
2 [6111K22 LEVELING PAD,1/2-13 4
3 |HEX BOLT_~500-13 UNC_4_SIMP 2
4 |WSHR A_.500 HARD HARD FLAT WASHER 1/2 2
5 |HEX NUT_.500-13 UNC_0_LOCK NYLOCK NUT 1/2-13 2
6 |SCH_~164-32 UNC_0~5_SIMP SOCKET HEAD CAP SCREW 8-32 X 1/2" 1
7 |WSHR A_375 HARD 3/8" HARD WASHER 2
8 |HEX NUT_.375-16 UNC_0_LOCK NYLOCK NUT 3/8-16 1
9 |HEX BOLT_~375-16 UNC_1~75_SIMP HEX BOLT 3/8-16 X 1-3/4 GRADE 5 1
10 [19521 TABLE TOP REWINDER BASE WELDMENT ASSEMBLY 1
11 6271K32 CLAMP HANDLE 1.18 THREAD LENGTH 1
12 19623 TABLE TOP REWINDER TABLE ASSEMBLY 1
13 |BTNHD_~250-20 UNC_0~5_SIMP BUTTON HEAD CAP SCREW 1/4-20 X 1/2" 4
14 [20630 x90 TABLE TOP REWIND ELECTRICAL CONTROL ASSEMBLY 1
15 [20300 TABLE TOP COUNTER MAIN ASSEMBLY 1
16 JAW20-NOTBG-CZ x90 1
17 [EXP3417 AIR REGULATOR WITH GUAGE AND FITTINGS 1
18 |BTNHD_~190-32 UNF_0~5_SIMP BUTTON HEAD CAP SCREW 10-32 X 1/2" 2
19 |KQ2U03-00A Union "Y" 1
20 |BTNHD_~138-32 UNC_0~5_SIMP BUTTON HEAD CAP SCREW 6-32 X 1/2" 1

23




AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

1:
Gen.
Info
2:
Install

Rev 1.8

24



AZTECH CONVERTING SYSTEMS

Roll X90
USER MIANUAL
Section 5-6-1: RolIX90 Stand (PLC)
TEM NO. PART NUMBER DESCRIPTION Decg%‘ﬁ”/
TABLE TOP REWINDER TABLE
1 19623 ASSEMBLY 1
5 19501 TABLE TOP REWINDER BASE :
WELDMENT ASSEMBLY

3 18169 SLOT LINK 1

4 6111K22 LEVELING PAD,1/2-13 4

5 WSHR A_.375 HARD 3/8" HARD WASHER 2
HEX BOLT ~375-16
HEX NUT_.375-16

) SCH_~164-32 SOCKET HEAD CAP SCREW 8-32 X :
UNC_0~5_SIMP 172"

i HEX BOLT_~500-13 >
UNC_4 SIMP

10 WSHR A_.500 HARD HARD FLAT WASHER 1/2' 2
HEX NUT_.500-13 .

' BTNHD_~250-20 BUTTON HEAD CAP SCREW 1/4-20 X P
UNC_0~5_SIMP 1/2"

CLAMP HANDLE 1.18 THREAD
13 6271K32 G 1
x90 TABLE TOP REWIND ELECTRICAL
14 20630 CONTROL ASSEMBLY 1
TABLE TOP COUNTER MAIN
16 AW 20-NO1BG-CZ x90 1
AIR REGULATOR WITH GUAGE AND

17 22076 FITTINGS 1

8 BTNHD_~190-32 BUTTON HEAD CAP SCREW 10-32 X ;
UNF_0<5_SIMP 1/2"

19 KQ2U03-00A Union "Y" 1

” BTNHD_~138-32 BUTTON HEAD CAP SCREW 6-32 X :
UNC_0<5_SIMP 172"

25



AZTECH CONVERTING SYSTEMS
Roll X90

Gen.
Info

USER VMIANUAL

Install

SEE SHEET 2

Rev 1.8

26



AZTECH CONVERTING SYSTEMS

Roll X90
USER MANUAL
Section 5-6-2: Table Top Details
PART NUMBER DESCRIPTION Default/QTY

EXP3492

TABLE TOP REWINDER TOP PLATE

EXP3511

TABLE TOP REWINDER SIDE SPRT PLATE

EXP3494

TABLE TOP REWINDER BOTTOM PLATE

EXP3495

TABLE TOP REWINDER FRONT AND REAR SPRT PLATE

EXP3520

PULLEY ARBOR DRIVE

EXP3531

TABLE TOP REWINDER SHIFT BAR WELDMENT

EXP3534

JACK SHAFT SPRT PLATE #1

EXP3544

HUB ASSEMBLY SPRT SHAFT

NCMC106-0200

1-1/16 BORE 2" STROKE DOUBLE ACTING SINGLE ROD

420L050 INSIDE OUT

3/8 PITCH BELT 1/2 WIDE SKETCH LINE IS PITCH DIA

EXP3551 MOTOR MOUNT PLATE, THP

17659 1" DIA STANDOFF 1" LONG .377 HOLE THRU
EXP4088 BRAKE CUP

EXP4087 BRAKE PAD

EXP4086 BRAKE BRACKET

EXP4092 BRAKE CYLINDER MOUNT

18172 TILT LINK

SCH_.250-20 UNC_0.5_SIMP

SOCKET HEAD CAP SCREW 1/4-20 X 1/2"

NCME088-0100 MOUNT NUT

HEX NUT_.500-13 UNC_0_SIMP

HEX NUT 1/2-13

HEX BOLT_~375-16 UNC_6_SIMP

HEX BOLT 3/8-16 X 6 GRADE 5

WSHR A_.375 HARD

3/8"HARD WASHER

FLH-SCH-82_~375-16 UNC_1~25_SIMP

SCH_~164-32 UNC_0~5_SIMP

SOCKET HEAD CAP SCREW 8-32 X 1/2"

BTNHD_~375-16 UNC_0~5_SIMP

BUTTON HEAD CAP SCREW 3/8-16 X 1/2"

FLH-SCH-82_.190-32 UNF_0.5_SIMP

FLAT HEAD CAP SCREW 10-32 X 1/2"

HEX NUT_~250-20 UNC_SIMP

HEX NUT 1/4-20

HEX BOLT_~375-16 UNC_1~25_SIMP

HEX BOLT GRADE 5, 3/8-16 X 1-1/4

WSHR A_.500 HARD

HARD FLAT WASHER 1/2'

HEX NUT_.500-13 UNC_0_LOCK

NYLOCK NUT 1/2-13

HEX BOLT_~500-13 UNC_1~75_SIMP

HEX BOLT 1/2-13 X 1-3/4" GRADE 5

KQ2LE03-00

5/32 ONE TOUCH TO 5/32 ONE TOUCH 90 DEGREE BULK HEAD

EXP3417

AIR REGULATOR WITH GUAGE AND FITTINGS

BTNHD_~250-20 UNC_1_SIMP

BUTTON HEAD CAP SCREW 1/4-20 X 1"

FLH-SCH-82_.3125-18 UNC_1.25_SIMP

19122

TABLE TOP FLANGED ARBOR WELDMENT

00017001

11878 SERIES C, WEB CLAMP IDLER SPRT SHAFT 1¢"

12810 IDLER ASSEMBLY,RECESSED 1-3/8 BORE, 10"
EXP3535 JACK SHAFT SPRT PLATE #2

19157 TABLE TOP REWINDER, SPLICE TABLE ASSEMBLY
18693 MOUNT BLOCK 1/2 X 1/2 X 1 1/4-20 THREADS BOTH SIDES

NCMB-088-0100CS

AIR CYLINDER

1005-020-019 WASHER

ROTARY UNION WASHER

1005-020-019 ROTARY UNION

KQ2H07-019 1/4 TUBE TO 1/8 MPT SMC

19482 TABLE TOP, LEFT DRIVE PULLEY ASSEMBLY
ARBORSHIM T X1-1.2X1.8 1"ID X 1-1/2 OD X 1/8" THICK

19486 TABLE TOP, RIGHT DRIVE PULLEY ASSEMBLY
19484 TABLE TOP, CENTER DRIVE PULLEY ASSEMBLY
1IN SET COLLAR 1"SET COLLAR

2M170 MOTOR 1HP 20VDC MOTOR

13601 ASSEMBLY ER 32 BEARING

19625 TABLE TOP REWINDER ER-32 BEARING BLOCK ASSEMBLY
19262 TABLE TOP KNURLED TILT HANDLE
SCH_~375-16 UNC_6~5_SIMP SOCKET HEAD CAP SCREW 3/8-16 X 6-1/2"
20164 STAINLESS PLATE TABLE TOP REWINDER
19627 TABLE TOP PULLEY HUB

ak30x5-8 AK30 X 5/8 V BELT PULLEY

socket button head cap screw_ai

TTEM
NO
1
2
3
4
5
6
7
8
9
10
1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
40
41

18990

1641 BEARING 1"ID X 2" OD X .563 WIDE SHIELDED

27



AZTECH CONVERTING SYSTEMS

Roll X90

Gen.
Info

USER VMIANUAL

Install

3:
Setup
4:
Oper.

6:
Warr.

Rev 1.8

28



AZTECH CONVERTING SYSTEMS

Roll X90
USER MANUAL

Section 5-6-3: Transmission Detail

ITEM NO. PART NUMBER DESCRIPTION INTERNAL PARTS/QTY.
1 EXP3520 PULLEY ARBOR DRIVE 2
2 EXP3531 TABLE TOP REWINDER SHIFT BAR WELDMENT 1
3 EXP3534 JACK SHAFT SPRT PLATE #1 1
4 EXP3535 JACK SHAFT SPRT PLATE #2 1
5 19482 TABLE TOP, LEFT DRIVE PULLEY ASSEMBLY 1
6 EXP3544 HUB ASSEMBLY SPRT SHAFT 3
7 NCMC106-0200 1-1/16 BORE 2" STROKE DOUBLE ACTING SINGLE ROD 1
8 4201050 INSIDE OUT 3/8 PITCH BELT 1/2 WIDE SKETCH LINE IS PITCH DIA 2
9 EXP3551 MOTOR MOUNT PLATE, 1HP 1
10 17659 1" DIA STANDOFF 1" LONG .377 HOLE THRU 4
1 19627 TABLE TOP PULLEY HUB 2
12 k30x5-8 AK30 X 5/8 V BELT PULLEY 1
13 EXP3417 AIR REGULATOR WITH GUAGE AND FITTINGS 2
14 19122 TABLE TOP FLANGED ARBOR WELDMENT 2
15 1005-020-019 WASHER ROTARY UNION WASHER 2
16 1005-020-019 ROTARY UNION 2
17 KQ2H07-019 1/4TUBE TO 1/8 MPT SMC 2
18 HEX NUT_~250-20 UNC_SIMP HEX NUT 1/4-20 1
19 WSHR A_.375 HARD 3/8" HARD WASHER 4
20 HEX BOLT_~375-16 UNC_1~25_SIMP HEX BOLT GRADE 5, 3/8-16 X 1-1/4 4
21 WSHR A_.500 HARD HARD FLAT WASHER 1/2 1
22 HEX NUT_.500-13 UNC_0_LOCK NYLOCK NUT 1/2-13 1
23 HEX BOLT_~500-13 UNC_1~75_SIMP HEX BOLT 1/2-13 X 1-3/4" GRADE 5 1
24 ARBOR SHIM 1 X 1-1.2X 1.8 1"ID X 1-1/2 OD X 1/8" THICK 3
25 1IN SET COLLAR 1" SET COLLAR 3
26 19486 TABLE TOP, RIGHT DRIVE PULLEY ASSEMBLY 1
27 19484 TABLE TOP, CENTER DRIVE PULLEY ASSEMBLY 1
28 13601 ASSEMBLY ER 32 BEARING 2
29 19625 TABLE TOP REWINDER ER-32 BEARING BLOCK ASSEMBLY 2
30 19262 TABLE TOP KNURLED TILT HANDLE 1
31 SCH_~375-16 UNC_6~5_SIMP SOCKET HEAD CAP SCREW 3/8-16 X 6-1/2" 1
32 18990 1641 BEARING 1"ID X 2" OD X .563 WIDE SHIELDED 1

29

Install

ZAN

3.

Setl.Jp

AN

4:
Oper

N

Warr.

N




Gen.
Info

Install

Setup

OUU

Oper.

30

5-5-1: Electrical Schematic, PLC

AZTECH CONVERTING SYSTEMS

Roll X90
USER VMIANUAL

Rev 1.8



QUVANVLS ‘Oiewayos [edl3d9|3] :g-G-G

31

]

o
0 < —
<3 -
o e N MR
= |
O o | :

|
QRRRRH

DD
®

S () @‘@‘@ ®

AZTECH CONVERTING SYSTEMS




AZTECH CONVERTING SYSTEMS
Roll X90

Gen.
Info

USER VMIANUAL

NI dIV
JYNSSIAd HOIH

¥3IANITAD dIV .
JOaUV 1431 @
NOISNAL 1437
AION310S 1/
¥3IANITAD dIV ] o
YOV IHON @ Q
NOISNAL 1HDIY
YOO YOV LN |—————o
_ N 1
340D YOIV IHON | o o " N
e e
JOVNO JOddV JOVNO NI oIV

Install

3:
Setup
4:
Oper.

&0

Warr.

AQUVANVLS ‘Oiewayos [edl3d9|3] :g-G-G

©

Rev 1.8

32



AZTECH CONVERTING SYSTEMS <1:

Roll X90 Gon.
USER MANUAL
<nsté||
Section 6: Warranties and Service
<Sett.Jp
6-1: Warranties & Provisions

WARRANTIES: All equipment manufactured and sold by AZTECH Converting Systems (Seller) is war- < 4:
ranted to be free of defective materials and workmanship under normal use and service for a period of

one (1) year from the date of delivery to Buyer's premises. All commercial components not manufactured
by Seller carry the original manufacturer's warranty. At Seller's discretion, Seller may provide on-site war-
ranty service for a period of ninety (90) days from the aforementioned date.

REMEDIES If within the Warranty Period any such Equipment is proven to Seller's satisfaction to be
defective in either material or workmanship, Seller, at its sole discretion, shall (a) repair or replace de-
fective parts on the Equipment at Seller's cost, or (b) grant a reasonable allowance on account of such a
breach. If within the Warranty Period the Seller receives notice from Buyer of defects in parts or materials.
Seller will ship (ground, prepaid) replacement parts) and invoice Buyer for the full cost of the replacement
parts). Buyer will receive a Return Authorization (RA) from seller, and return defective parts or materials to
Seller, who at its sole discretion shall determine whether defective parts or materials are or are not subject
to exclusion from this warranty as provided herein. Any defective parts or material not excluded from the
Warranty Period will then be fully credited to Buyer.

ﬁ @&
Eo

EXCLUSIONS
THE FOLLOWING ITEMS ARE EXCLUDED FROM THIS WARRANTY:
* Defects or damage caused by careless or improper use.
* Parts that need periodic replacement from wear during normal operation.
* Routine maintenance and adjustment.
* Failure or damage caused by improper
installation or inadequate maintenance by Buyer.
* Failure or damage caused by equipment modifications by Buyer.
* Equipment damage resulting from an accident, or abnormal conditions of operation.

DISCLAIMER OR WARRANTY

NO OTHER WARRANTY IS EXPRESSED OR IMPLIED INCLUDING WARRANTIES OF MERCHANT-
ABILITY AND FITNESS FOR ANY PARTICULAR PURPOSE. SELLER IS NOT LIABLE FOR INCIDEN-
TAL OR CONSEQUENTIAL DAMAGE SUCH AS, BUT NOT LIMITED TO LOSS IN PROFITS, LOSS OF
USE OF EQUIPMENT, OR INCREASED IN OPERATING COSTS OR EXPENSES.

6-2: Technical Service
In the event that your X90 is not functioning properly or if you have any technical questions, an AZTECH
Technical Service representative is available to assist you. Contact information is as follows:

Phone: 1-480-951-8351
1-800-829-8351
Fax: 1-480-998-5409
E-Mail: techservice@aztechconverting.com

33



